

**Archives – Oregon State University Libraries**

<http://osulibrary.oregonstate.edu/archives/>

**Leif D. Espenas Papers, 1938-1970**

**Preliminary Container List**

*Box 1*

818-46 – Plywood Panel Patching

818-47 – Computer-Simulated Drying Veneer

Project 818-51

Information Compiled for Evaluation Survey, 1960

Research on Wood Floors – A Proposal to National Lumber Manufacturers' Assn., 1962

File Index

Monthly Activity Summaries

Project Proposals – Engineering and Milling, 1958

Administrative Manual, 1957

Forest Products Research Advisory Committee Meetings, 1953-1964

Forest Products Extension, 1963-1964

Master List – Research Unit 1959

*Box 2*

Master Research Unit List, 1959-1962

Research Unit Lists, 1954-1958 [6 folders]

Project Proposals, 1953-1954

Oregon Forest Products Laboratory (OFPL) Projects, 1948-1950

Patent Memoranda, 1953-1956

Reports, 1952-1956

Long Range Planning Committee Minutes, 1965-1967

Reference Materials on Air Drying, 1938-1945

Tanoak – Air Drying

Forest Products Research Advisory Committee Meetings, 1959-1966

*Box 3*

Forest Products Research Advisory Committee Meetings, 1958-1967

Procedure Manual – University of California Forest Products Laboratory, 1957

Engineering

Timber Mechanics

Manufacturing Products

Plywood and Veneer Course

Chemistry Division

42A-8 – Tree Grading

Grain Door Literature

Preservation

Seasoning

*Box 4*

CRIS (CSRS) Instructions, Correspondence, and Reports, 1967-1970 [4 folders]  
Products File Index, 1962  
McIntire-Stennis Cooperative Forestry Research Program, 1968  
Advisory Committee, 1957-1960  
Budgets, 1953-1959  
Laboratory Administration, 1945-1958  
Research Program, 1956-1958

*Box 5*

Research Programs – Publications, 1954-1957  
Research Administration  
Project Files  
Annual Reports to the Advisory Committee, 1950-1958

*Box 5-6*

Research Projects

*Box 5*

Drying Madrone Rounds  
Madrone Report (32C2)  
Chinquapin File Report (32C3)  
½-inch Tanoak Flooring Strips  
Moisture Diffusion in Red Cedar and Redwoods  
Drying Stress Analysis  
End Coating Study

*Box 6*

Tanoak Report  
End Coating Study – Data  
Solvent Seasoning  
Siding Test Report  
Residues: Conversion factors

*Box 6*

NSF – Participation Undergrads, 1960-1961  
Southern Production  
Monthly Progress Reports  
Annual Report, 1954  
Reports by Espenas completed at University of Wisconsin, 1945-1947